SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n41+41A / 40MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum

SGL Count 100/100

Ref Level 30.00 dém  Offset 11.30 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

20 dbf

10 dBm

3 _FPURIOUS LINE_AB
Ine _§PURIOU ABS

0 dBrr

=10 dBm

901 el

=30 dBm

40 dom:

|

i

" sl

60 dBm
Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  pPowerabs |

2,381 GHz | z 1.000 MHz 248018 GHz |
2.490 z 1,000 MHz
2.495 S00.000 kHz
2.496 | 100.000 kHz

[ B!

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

SGL Count 100/100

Ref Level 30.00 dém  Offset 11.30 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

20 dbf

3 _FPURIOUS LINE_AB
Ine _§PURIOU ABS

10 dem

0 dBr

-10 d8m
i [ paidsmtiy
SSELRICILS LINE _ABS ‘
-30 dBm
40 dim
N,
Start 2.991 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions
REBW | Frequency |  Powerabs |
1.000 MHz 2.48764 GHz | -a5,75 dém
1,000 MHz -42.64 dém
S00.000 kHz -42.22 dBm
100.000 kHz -14.59 dEm

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A277 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




wamanas. FCC RF Test Report

Report No. : FG051802I

FR1 n41+41A / 40MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dBm
SGL Count 100/100

Offset 11.30 dB

Mode Auto Sweep

@1 AvgPwr
SPURIGIE CHNER ABS
o5 dhlfie—KPURIOUS LINE aBS
10 dirr
0 de
-10 dam T
-20 dBm i
-30 dim 'I
40 dBr
T T
I
Ju.’_.;'.u‘ﬂ'
start 2.59 GHz 10005 pts Stop 2.795 GHz
purious Emissions
Range |  Rrangeup | RBW | Frequency |  pPowerabs | ALimit
2. 2690 G 100.000 KMz 2.68858 G 2.24 dBm -27.76 0B
& 1.000 MHz | 5 ~-20.06 dBém -10.06 db
1,000 MHz -30,56 dém -20.56 dB
1.000 MHz 606 GHz -35.48 dBm ~26.48 dB
1.008 MHz 79307 GHz -47.32 dim -22.32 dB
—_—
' T
L l B GRHHNRRED W

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr
SPURIGIE CHNER ABS T
5t dhipe _HPURIOUS LINE ABS
10 a8
o ds
-10 dam
-20 dém Lu
-30 dBm
~40 dér
Pu\ A
Start 2.59 GHz 10005 '.llS Stop 2.795 GHz
purious Emissions
Rangelow |  Rangeup | RBW | Frequency |  Powerabs | ALimit |
2.590 GHz 6 100.000 kHz -14.87 dBm
2 i 1.000 MHz | -38,56 dBm
2.691 GHz 1,000 MHz -41.26 dBém
1.000 MHz -44.38 dBm =
1.000 MHz 471 -47.40 dBm -22.40 dB
—
' 1|
L J CRURRRRHD wa

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCCID

: ZMOFM350GL

Page Number

Report Version : Rev. 01

: A278 of A828
Report Issued Date : Apr. 06, 2021



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n41+41A / 80MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dém Offset 11,20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

3 _FPURIOUS LINE_AB
Ine _§PURIOU ABS

20 dbf

10 dBm

0 dBrr

=10 dBm

901 el

=30 dBm

40 dom:

]

10

i

| w— .

60 dBm
Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions |
Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit |
2,391 GHz | z 1.000 MHz | 2.48049 GHz | =41.96 d8m ~16.96 db
2.490 z 1,000 MHz -28.44 dBm -15.44 db
2.495 1.000 MHz -15.59 dBm 6,55 dB
2.496 | 100.000 kHz 49707 GHz 3.27 dim e
- an ————————
L ] B CRURRNRHD wa

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dém Offset 11,20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

3 _FPURIOUS LINE_AB
Ine _§PURIOU ABS

20 dbf

10 dem

0 dBr

-10 dam

¢

=30 dBm

40 dom:

‘wm--wv-

8004 pts Stop 2.506 GHz
REBW | Fraquency |  Powerabs | ALimit |
1.000 MHz | 883 Gz | ~46.68 dBm ~21.50 B
1,000 MHz -43.10 dBm -30.10 dB
1.000 MHz 4959 -39.54 dBm 26,54 dB

100.000 kHz 55000 -16,53 dBm da

_

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A279 of AB28

Report Issued Date : Apr. 06, 2021

Report Version

. Rev. 01




=amanas. FCC RF Test Report Report No. : FG051802I

FR1 n41+41A / 80MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dém Offset 11,20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
SPURIGGE QHNER ABS
5t dhipe _HPURIOUS LINE ABS
10 dBrr
o ds
-10 dBm
-20 dém 7
-30 dem j
40 1l /
1L
j ‘ et
-50 dBm ‘ i
_ arbll 1
e T
Start 2.59 GHz 10005 pts Stop 2.795 GHz
purious Emissions
Rangelow |  Rangeup | RBW | Frequency |  Powerabs | ALimit |
2,590 GHz 2.690 GH. 100.000 KAz 3,31 dBm -26,69 0B
28804 6 1.000 MHz | “20.60 dBm -10.80 db
6 1.000 MHz -28.2% dém 2
1.000 MHz -40.64 dBm
1.008 MHz -47.15 d&m E
—
' 1|
L J CRURRRRHD wa

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dém Offset 11,20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
SPURIGIE CHNER ABS
56 chlfe _HPURIOUS JINE_ABS
10 dirr
0 de
-10 dam T
S dif P TRTAPIFVaN ATy WY VORI T
-20 dBm WA i Uad i "-"'-"TWWI T
-30 dim -
40 dan ‘ /
start 2.59 GHz 10005 pts Stop 2.795 GHz
purious Emissions
Range Low | Rangeup | RBW | Frequency |  pPowerabs | ALimit |
2. 2 100.000 KMz -17.08 dBm -47.08 0B
1.000 MHz | -41.95 dBm ]
1,000 MHz -43.5% dBm
1.000 MHz -46.86 dBm
1.008 MHz 7946 -47.24 dBm
—_—
I T
L B, CRUBRRRHD wa

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A280 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




=amanas. FCC RF Test Report Report No. : FG051802I

FR1 n41+41A / 80MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB Channel Power < -13dBm Pass

RefLevel 30.00 dém Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit ¢heck
lne _FPURIOUS JINE ABS

20 dbf

10 dBm

=30 dBm

40 dom:

(il

: I
M,

60 dBm
Start 2.391 GHz 8004 pts Stop 2.596 GHz
|Spurious Emissions |

Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit |
2,391 GHz | . 1.000 MHz 2.486 -33.67 dém ~18.87 db
2.490 2 1,000 MHz -27.94 dBm -14.94 dB
2,455 GHz 2.49 1.000 MHz -21,05 dBm -8.05 dB
2,496 GHz 2.595 GHz 100.000 kHz 2.18 dim 82 B

I ke B =
L JU ] (T

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

RefLevel 30.00 dém Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit ¢heck
lne _FPURIOUS JINE ABS

20 dbf

10 dem

|
i T s e B AL

=30 dBm |

40 dom:

Start 2.391 GHz 8004 pts Stop 2.596 GHz

|Spurious Emissions |
Rangelow | RangeUp | REBW | Frequency |  Powerabs | ALimit |

L L B

2,391 GHz | 1.000 MHz 2.49008 -a5.00 dém 20,00 d&
2.490 GHz 1,000 MHz 248480 25,49 g8
2.495 GHz 1.000 MHz 2 4955 -24.02 d8
2,496 GHz 100.000 kHz 256464 E -48.22 8
GRHRHERND wa

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A281 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report Report No. : FG051802I

FR1 n41+41A / 80MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum (=]

RefLevel 30.00 dém  Offset 11.20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
SPURIGGE QHNER ABS
5t dhipe _HPURIOUS LINE ABS
10 dBrr
o ds
-10 dBm
-20 dém ;
] :
-30 dam i‘l
IR
-4 dBrn
if /
1) ikl
il
ok
B0 dem !
Start 2.59 GHz 10005 pts Stop 2.795 GHz
purious Emissions
Rangelow |  Rangeup | RBW | Frequency |  pPowerabs | |
2.590 GHz | 690 G 100.000 kHz 2.68878 GHz 0.75 dBm
1,000 MHz 259005 Gl -23.68 dBm
1.000 MHz 2.691 -32.87 dBm I
1.000 MHz -41.B1 dBm -28.81 dB
2.790 GHz 95 Gk 1.000 MHz 79505 -46,73 dBm -21.73 o8
—
' T
L JU B GRNENEEED we

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dém Offset 11,20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
SPURIUECHNERABS PARS
5t dhie_BPURIOUS LINE ABS
10 der
0 dB

-10 dam T

50 diem— s TTITS
-20 dBm—gWtaelivy “F",“

A
i st

-30 dBm

-4 dén

A
b ’
-50 dBm I

m

Start 2.59 GHz 10005 pls Stop 2.795 GHz
purious Emissions
Rangelow |  Rangeup | RBW | Frequency |  Powerabs | ALimit |
2.590 GHz 6 100.000 kHz 262261 G -17.16 dBm =47.16 dB
2 [ 1.000 MHz | 2,5900: -38.48 dém - d
2.691 GHz 1,000 MHz -41.45 dBm - 5
2.69 Hz 1.000 MHz -45.68 dBm
2.790 GHz 1.000 MHz -47.35 dBm -
—
CRURRRRHD wa

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A282 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




=amanas. FCC RF Test Report Report No. : FG051802I

Conducted Spurious Emission

FR1 n41+41A/10MHz / DFT-S OFDM / BPSK

mum
Ref Level 0,00 dém  Offset 11,30 dB Mode 4uto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (theck
=10 dBu LS AL -
i
-50 dBm st ot
e [ ———
0 dB
-70 der
@0 dp /
a0 dBr
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |
50,000 MHz 0o 1,000 MHz (L= 5 MHz |
1.000 GHz 1.600 MMz 590 GHz2 - i
2.795 GHz 1.600 MHz 2.94586 GHz | -51,54 dBm
3.000 GHz 1.000 MHz | -46.36 dBm
7.000 GHz 1.000 MHz 985076 GHz -51,80 dBm
10.000 GHz 1.000 MHz 11.22660 GHz | -50.75 dBm
14.000 GHz 1.000 MHz | 16.63542 GHz | -43.44 dBm -24.44 dB
18.000 GHz 1.000 MHz 22.62808 GHz -48.68 dBm 23.68 dB
i
i T oo
Highest Channel / 1RB
trum (=
v ]
Ref Level 0,00 dBm  Offset 11,30 d& Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit (thock PARS
-10 dime—3i 2 - -
-200 e
US_LINE_ABS
400 der
-50 dBm —— o
60 dB
=70 dir
a0 ds
-a0 der
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Range Law | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 MHz 90442520 MHz -52.84 dBm -27.84 dB
1.600 MHz 52,38 dBm
1.600 MHz
1.000 MHz
f 1.000 MHz |
10.000 GHz 1.000 MHz
14.000 GHz 1.000 MHz | -43.56 dBm -
18.000 GHz 2 1.000 MHz 2 -48.81 dBm -23.81 dB
i
) T we

Sporton International (Shenzhen) Inc. Page Number 1 A283 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



ea FCC RF Test Report Report No. : FG051802I

SPORTON LAB.

FR1 n41+41A / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB Middle Channel / 1RB

[ =]

Ref Level 0,00 dém  Offset 11,30 dB Mode Auto Swesp
SEL Count 100/100
@1 AvgPwr
Limit {heck \
_10 dBTE—BRURIOUE L INE A A
-200 e
US_LINE_ABS
40 dE
-50 dBm o gp— S
60 dB
-70 der
@0 dp /
a0 dBr
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency | Power
30.000 MHz 1,000 GHz | 1,000 MHz 897.95852 MHz | -52
1.000 GHz 1.600 MMz 510 GMZ -
2.785 GHz 1.000 MHz 2.97423 GH:
3.000 GHz 1.000 MHz 6.50126 GHz |
7.000 GHz 1.000 MHz 9.07025 GHz
10.000 GHz 1.000 MHz 11.21910 GHz |
14.000 GHz C 1.000 MHz | 16.62742 GHz | - |
18.000 GHz 27.000 GHz 1.000 MHz 22.75549 GHz -48.50 dBm

( i [T

Highest Channel / 1RB

truim

Ref Level 0,00 dém Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (thock PARS
-10 dine—pRusious A A
-200 e
5_LINE_ABS
it —
60 dB
=70 dir
g0 dB
a0 der
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs |
30,000 MHz 1,000 G 1,000 MHz 921,71164 MHz -53.00 dBm
1.000 GHz 2 1.600 MHz 2.16658 GHz -52.19 dim
1.000 MHz = dBm
5 1.000 MHz 47 dBrn
f 10,000 1.000 MHz | ] -51,80 dBm |
10.000 GHz 1.000 MHz 11.24058 GHz | -50.92 dBm
14.000 GHz 1.000 MHz | 15.92901 GHz | -43.51 dBm
18.000 GHz 1.000 MHz 25.00636 GHz -48.73 dBm

( N [T

Sporton International (Shenzhen) Inc. Page Number 1 A284 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



ea FCC RF Test Report Report No. : FG051802I

SPORTON LAB.

FR1 n41+41A / 40MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB Middle Channel / 1RB

[ =]

Ref Level 0,00 dBm Offset 11,30 dB Mode Auto Swesp
SEL Count 100/100
@1 AvgPwr
Limit (theck \
_10 dBTE—BRURIOUE L INE A A
-200 e
US_LINE_ABS
40 dE
<50 dBm R pp—— o —— oot
0 dB
-70 der
@0 dp /
a0 dBr
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Range Low | RBW 1 Frequency | Power Abs
30,000 MHz 1,000 MHz 847.88856 MHz | -52
1.000 GHz 1.600 MMz 2.17180 GHz -
2.785 GHz 1.000 MHz 2.94372 GH: =
3.000 GHz 1.000 MHz 5 iz | -46.35 dBm
7.000 GHz 1.000 MHz | 9.84976 GHz -51,80 dBm
10.000 GHz 1.000 MHz 11.23210 GHz | -50.71 dBm
14.000 GHz C 1.000 MHz | 15.91001 GHz | -
18.000 GHz 27.000 GHz 1.000 MHz 25.02936 GHz

Highest Channel / 1RB

truim

Ref Level 0,00 dém Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (thock PARS
-10 dine—pRusious A A
-200 e
US_LINE_ABS
40 dE
S I — .
60 dB
=70 dir
g0 dB
a0 der
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs |
30,000 MHz 1,000 G 1,000 MHz 960.00750 MHz -53.02 dém
1.000 GHz 2 1.600 MHz 874 GHz -52.07 dBm
1.000 MHz 2.96460 GHz | 4 dBm
: 1.000 MHz 6.92826 GHz | 0 dBm
f 10,000 1.000 MHz | 0.06676 GHz 3 dBm |
10.000 GHz 1.000 MHz 11.24158 GHz | -50.85 dBm .85 dB
14.000 GHz 1.000 MHz | 16.65492 GHz | -43.30 dBm -24,30 dB
18.000 GHz 1.000 MHz 22.82008 GHz -48.65 dBm 23.65 dB

{ i WHNNNIRD Wt

Sporton International (Shenzhen) Inc. Page Number 1 A285 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n41+41A / 40MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0,00 dém  Offset 11,30 dB Mode Auto Swesp
SEL Count 100/100
@1 AvgPwr
Limit (theck \
_10 OB RS A A
-200 e
US_LINE_ABS
40 dE
o]
-50 dBm 1 o
60 dB
-70 der
@0 dp /
a0 dBr
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Range Low | RBW | Frequency | Powerabs |
30,000 MHz 1,000 MHz 8983,76062 MHz | -53.03 dBm
1.000 GHz 1.600 MMz 39013 GHz
2.785 GHz 1.000 MHz 2.95928 GH: =
3.000 GHz 1.000 MHz 6.92626 GHz | -46.76 dBm
7.000 GHz 1.000 MHz | 982076 GHz -51,91 dBm
10.000 GHz 1.000 MHz 11.25458 GHz | -50.74 dBm
14.000 GHz C 1.000 MHz | 16.64692 GHz | -43.46 dBm
18.000 GHz 27.000 GHz 1.000 MHz 22.73849 GHz -48.69 dBm
! i I

Highest Channel / 1RB

truim

Ref Level 0,00 dém Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (thock PAR
-10 dine—pRusious A A
-200 e
US_LINE_ABS
40 dE
<50 dBm 1
o
60 dB
=70 dir
g0 dB
a0 der
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangetow | Rangeup | RBW 1 Frequency Power Abs |
30,000 MHz 1,000 G 1,000 MHz 994.42529 MHz -53.08 dBm
1.000 GHz 1.600 MHz 2.19857 GHz -52.39 dim
1.000 MHz 2.93574 GHz | -51.33 dBm
: 1.000 MHz 6.53426 GHz | -46.35 dBm
f 10,000 1.000 MHz | 9.97625 GHz -51,95 dBm
10.000 GHz 1.000 MHz 11.22360 GHz | -50.53 dBm
14.000 GHz 1.000 MHz | 15.68604 GHz | -43.50 dBm
18.000 GHz 1.000 MHz 22.80798 GHz -48.69 dBm
i [T

Page Number 1 A286 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL



ea FCC RF Test Report

SPORTON LAB.

Report No. : FG051802I

FR1 n41+41A / 80MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0,00 dém  Offset 11,30 dB Mode Auto Swesp
SEL Count 100/100
@1 AvgPwr
Limit {heck \
_10 dBTE—pRURIOUE LI A A
-200 e
US_LINE_ABS
40 dE
-50 dBm
A [N R———— S o
0 dB
-70 der
@0 dp
a0 dBr
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Range Low | RBW 1 Frequency | Power Abs
30.000 MHz 1,000 MHz as 30 MHz | -53,03 dém
1.000 GHz 1.600 MMz 013 GH.
2.785 GHz 1.000 MHz 2.97126 GH: =
3.000 GHz 1.000 MHz 6.91826 | -46.78 dBm
7.000 GHz 1.000 MHz | 995326 GHz -51,88 dBm
10.000 GHz 1.000 MHz 2 GHz | -50.76 dBm
14.000 GHz C 1.000 MHz | 16.65042 GHz | -43.43 dBm
18.000 GHz 27.000 GHz 1.000 MHz 22.80448 GHz -48.54 dBm

Highest Channel / 1RB

truim

Ref Level 0,00 dém Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit (thock PARS
-10 dine—pRURISUs A N
-200 e

US_LINE_ABS

40 dE
-50 dBm : x

=60 dil

70 der
g0 dB
90 der
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow |  Range Up RBW 1 Frequency | Power Abs ALimit
30,000 MHz 1,000 G 1,000 MHz 962.91504 MHz -53,13 dBm -28.13
1.000 GHz 3 1.000 MHz 123 GHz -52,42 dBém
1,000 MHz 2.95436 GHz | -51.39 dBm
. 1.000 MHz 6.53226 GHz | -47.00 dBm
i 10,000 1.000 MHz | 0.04826 GHz -51,92 dBm |
10.000 GHz 1.000 MHz 11.24808 GHz | -50.71 dBm
14.000 GHz 1.000 MHz | 15.94051 GHz | -43.36 dBm |
18.000 GHz 1.000 MHz 22.78498 GHz -48.71 dBm
i [T

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

: A287 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01



Report No. : FG051802I

ea FCC RF Test Report

SPORTON LAB.

FR1 n41+41A / 80MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0,00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit (heck .
10 dEnP—fausIons L 4 A
-20 der

US_LINE_ABS

-40 de
-50 dBm d

=60 dl

-70 der
a0 de /
a0 dBr
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Range Low | RBW | Frequency | Powerabs |
30,000 MHz 1,000 MHz 98587956 MHz | -53,05 dbm
1.000 GHz 1.000 MH:z
2.795 GHz 1.600 MHz 2.96286 GH =
3.000 GHz 1.000 MHz 6.58175 |
7.000 GHz 1.000 MHz | 9.85926 GHz -51,66 dBm |
10.000 GHz 1.000 MHz 11.24308 GHz | -50.67 dBm
14.000 GHz C 1.000 MHz | 16.62802 GHz | -43.58 dBm
18.000 GHz 27.000 GHz 1.000 MHz 22.70749 GHz -48.81 dBm
! i I

Highest Channel / 1RB

truim

Ref Level 0,00 dém Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (thock PAR
-10 dine—pRusious A A
-200 e
US_LINE_ABS
40 dE
-50 dBm T e ———— s
60 dB
=70 dir
g0 dB
a0 der
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow |  Range Up RBW 1 Frequency | Power Abs
30,000 MHz 1,000 G 1,000 MHz 951, 76662 MHz 4 dBm
1.000 GHz 2 1.600 MHz - 3 dBm
1.000 MHz ! 2 dBm
: 1.000 MHz 6.99425 GHz | -46.89 dBm
f 10,000 1.000 MHz | 0.95926 GHz -51,86 dBm
10.000 GHz 1.000 MHz 11.25058 GHz | -50.80 dBm
14.000 GHz 1.000 MHz | 16.65142 GHz | -43.52 dBm
18.000 GHz 1.000 MHz 22.85148 GHz -48.69 dBm
i [T

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

Report Version

1 A288 of A828
Report Issued Date : Apr. 06, 2021
: Rev. 01



wamanas. FCC RF Test Report

Report No. : FG051802I

Frequency Stability

Test Conditions NR n41+41A (BPSK) / Middle Channel Limit
BW 10MHz Vgg:‘]g”
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0017
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0006
10 Normal Voltage 0.0017
0 Normal Voltage 0.0023

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0013
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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5G NR n71 SA

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.45 412 5.68 5.39
Middle CH 3.28 3.80 4.84 4.99 PASS
Highest CH 3.62 4.06 5.65 5.22
Sporton International (Shenzhen) Inc. Page Number : A290 of A828
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FR1 n71/20MHz / DFT-S OFDM

Pl/2 BPSK QPSK

Lowest Channel / 1RB Lowest Channel / 1RB

Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b ALt 30.d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
<t = = = : = |
01 T T 01
00 00
1
\
1E- : 1E4
1 '\l
1E + 1E +
|
1E 1E A
CF 673.0 Midz 3 - - - Mean Pwr + 20.00 4B CF 6730 Miz - _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | | 10 [ b1% | oo |
Trace 1 | 20,35 gBm 2385 dhm 3,60 da 2.14 8B 30148 3.45 0B 3.62 08 Trace 1 | 19,53 gBm | 2571 dem 533 da 3 423 d8 %68 4B 5,95 db
L — L
) J 0 ] ] W

Middle Channel / 1 RB Middle Channel / 1 RB

Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b ALt 30.d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
- il -‘vhl“’—: -
a = a =
\
00 ¢ 00
A
| i
1 : 1
! 5
|
|
1E 1E I‘
|
1E 1E
CF 6805 Midz 3 - - - Mean Pwr + 20.00 4B CI 6805 Miiz - _ Mean Pwr + 20.00 3B
i y € e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | | Mean | Peak | crest | 0% | 10 | b1% | oo |
Trace 1 | 2011 gBm 23 55 dhm 344 da 161 68 2.78 4B Trace 1 | 19,87 dBm 25,26 dbm 544 d 2.09 d8 383 d8 434 48 5.45 db
— —
4 J J W
Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b ALt 30.d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
a = a =
00 - 00
\
1E4 ,‘ 1
|
1E ‘ 1E
1E 1E
.k L L S8 L il 5 1 L A U0 § L L Ly
CF 6HB.0 MHz ean Pwr + 20,00 dB CF 6HB.0 MHz Mean Pwr + 20.00 dB
i y € e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crost | 0% | 10 | b1%e | oo |
Trace 1 | 20,35 gBm 24 29 dem 3.94 da 2.00 6B 2.93 db 3.62 0B 3,82 db Trace 1 | 19.72 gBm 2583 dhm 6.11da 5.23 d8 4,14 d8 565 4B 6,09 08
— — e T
J | AR ] | .
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FR1 n71/20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / Full RB

Lowest Channel / Full RB

Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b ALt 30.d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
',-_.‘_E: = = S
a1 = a1 =
00 LY 00
1E4 1E4
b |
1E ‘\ 1E T
I |
\ 1Y
1E \ 1E ‘\
CF 673.0 Midz — Mean Pwr + 20.00 4B CF 6730 Miz _ Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y ¢ e O Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | oose | Mean | Peak | crest | 0% | 1% [ b1%e | oo |
Trace 1 | 2207 gBm | 7,53 dem 5.45 da 1.97 6B .30 48 412 0B 4,67 08 Trace 1 | 2194 0Bm 28 36 dhm 5.41da 5.4 d8 4.32 da 5,35 4B 6.12 0B
L — L
J J [ W

Middle Channel / Full RB

Middle Channel / Full RB

Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6

o A 30.d8 AQT 2 ms @ RBW. 20 MKz o A a0 d8  AQT 2 ms @ RBW. 20 MKz

@152 view @152 view

153 = 153 =

0a N 0a

3
X
1E4 4 1E4 %
!
\I N
\ \
1E + 1E T
{
1E 1E
lI
CF 6005 Midz — CF 6005 Midz _ Mean Pwr + 20.00 3B
i y € e 0 Function G y € e O Function Samples: 130000/
Mean | Peak | Crest | 0% | | Mean | Peak | crost | 0% | 1 | b1%e | oo |
Trace 1 | 2256 0Bm 27,06 dhm 4.50 da 17168 Trace 1 | o208 dBm 8 12 dem 6,04 da 2.25 dB 1,09 da 4.95 d8 565 0B
— —
J W

Highest Channel / Full RB

Highest Channel / Full RB

Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b Att 30d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
(@152 view (@152 view
a1 = a1 =
0. 0.
N
1E- 1E- .
\ \
4 \
1E T 1E ‘.I
|
| |
1€ 1€
1 L il 5 &Y L Ly
CF 6HB.0 MHz ean Pwr + 20,00 dB CF 6HB.0 MHz Mean Pwr + 20.00 dB
i y ¢ e O Function Samples: 130000 G y ¢ e O Function Samples: 130000
Mean | Peak | Crest | 10% 10% [ oame | oose | Mean | Peak | crest | 10% 10 [ b1% | oo |
Trace 1 | 2224 dBm | 2721 dem 4.92 da 1.68 6B .30 48 .06 0B 561 08 Trace 1 | 2204 gBm 2821 dem 5.1% da 23 38 4,14 d8 522 dB 532 db
hi TR  — ¥ e —
J AR ] W
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26dB Bandwidth

Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.88 4.87 4.87 4.92
Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.83 9.77 9.95 9.87
Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.87 14.89 14.87 15.07
Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.82 19.90 19.94 19.86
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FR1 n71/5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

= trus N
Offsat 3,00 db w RBW 10 RafLaval 2370 dim  Offset 3,00 A6 = ROW
SWT 19 s = VBW 30 Mode Auto FFT o Att 0 SWT 18 s - VBW 3 Mode Auto FET
S6L Count 100/100 SGL Count 100,100
(@17 Max @7k Max
20 [TTEY] 12,76 dnm| 20 dom M) 13,16 apm)
"" L6000 MMz o 67944100 MHz
10 dam A = - | 10 dar — S R = e i s Y 26.00 dit
| I] 4 875 fh Bwr l 4 865000000 MH:|
ad \ ad { Q factor \ 139.7
] | 7 \
A A 4 N / 1
-i0 = ¢ 0 ¢ v
/ \ / \
211 B - - 201 dar :
! \ / \
/ b [ i
—~ = o Y A ~ AL AV
50 dar
60 dBm B0 dim
Tod 70d
CF 680.5 MHz 1001 pis Span 10.0 MHz GF 680.5 MHz 1001 pis Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | | Function | Function Result | Type | Ret | Tre | | Function | Function Result |
- 2 ndB_down 4,875 WHz - L ndB_down z |
TL 1 ndg 71 L ndg
i) i 0 factor Tz 1 0 factor 139.7
— — - —————
J GURNURNED dmh J | GURRUANED oo
mat 1 o Al L4
0 dRm  Offset 3,00 d6 = RBW 100 RafLaval 23,70 dim  Offset 3,70 G = RBW 100
e SWT 19 s = VBW 30 Mode Auto FFT o Att 0 SWT iS5 - VBW 3 Mode Auto FET
S6L Count 100/1 SGL Count 100,100
(@17 Max @7k Max
20 [TTEY] 12.15 dnm| 20 dom M) 7.1 apm]
wi 67970100 MMz - @B 146800 MMz
10 dém = N A ST - ) 2600 dB) 10 dém il 26:.00 diy
| 8 \ . BEEUO0D00 MHz| pre s, B L e A A T P 1025000000 MHz
ali j facta 1a0.) Far= / Q lactor | 1384
| I
/ \ | |
-i0 30
3 = T h
7 ¥ 7
20 dan - T -2 diim:
30 dbm = e T D A T 30 dém Al
Ao i — ] S SN
500 dar 50 dar
60 dBm B0 dim
Tod 70d
CF 680.5 MHz 1001 pis Span 10.0 MHz GF 680.5 MHz 1001 pis Span 10.0 MHz
Marker | Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Bef | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 679.701 MHz 12.15 dBm ndB down 4,885 MHz (- 1 BEL 455 MH 3 ndB down 4,925 MHz
T1 U 678,030 MHz -13.8 nds 26.00 d8 1 L 678023 MMz nds 26.00 d8
T2 1 582.958 M-z -1 0 factor 138.7 T2 1 Wiz 0 factor 1383
- — =
J GURNURNED dmh

e —
J J GURNURNED &
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FR1n71/10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

&

0 dem  Offset o0 RBWE L0 0 dem  Offset o0 RBWE L0
0dE SWT 379 s @ VBW Mode Auto FFT 30de  SWT He & VBW Mode Auto FFT
SGL Count. 1007100 SGL Count 100,100
(@15 Max
20 4 TSN 20 dam [THTEY) 5.08 dpm|
6794010 MH:
161 i 10 dare - B 26.00 dit
i roe—— e ey L T ey by P, P e T
a4 a.d ) lactar
] | /
-in 0 '
T T
¥ b "
20 dar - 217 dai - L
‘\ / 1
30 dam - + e 4 l'l[.‘ P Y
e <
500 dar 50 dar
60 dBm B0 dism:
7o d 70 di
CF 6805 MHz 1001 pis Span 20.0 MHzZ GF 680.5 MHz 1001 pis Span 20.0 MHz
Marker Marker i
Type | Ref | Tre | 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 .50 dein @ down .63 Mr (- 1 579401 WAL dBm @ down [ i
T1 1 85 MHz 3 dim nda T1 L 5 E ndg
i) i 415 Mz 76 dBm 0 factor Tz 1 - 0 factor
" ¥

64QAM

256QAM

Middle Channel

Middle Channel

Offset 3,70 0B = RBW 0 dim  Offset 3,7
b At DR SWT 379 4= w VBW 3 Mode Auto FFT 30 de SWT Mode Auto FFT
S6L Count 100/100 SEL Count 100/100
(@17 Max
20 & [TTEY] m dnm 20 dom [TTEY] 7.0% anm|
1811 i ) MHz
101 e N Y 01 di 10 dare 1 np 26.00 db|
P, Presr e .950000000 MHs| ; < 9.970000000 MH
ad | ¢ 687 0. e s, 9.1
-i0 4 3
20 dan "’ - T
/ \ \
0 dem v -
e W A -
il s A A i e (a8 ST .
50 dBm
60 dBm 60 dim
Tod 70d
CF 680.5 MHz 1001 pts Span 20.0 MHz GF 680.5 MHz 1001 pts Span 20.0 MHz
Marker | Marker |
Type | Ref | Trc | x-value 1 ¥-value | _Function__| Function Result | Type | Bef | Tre | ¥-value | _Function__| Function Result |
- 7 & ndB down .95 MHz (- 1 ndB down U587 MHz
T1 ! nds .00 d 1 L nds 26.00 d8
T2 1 0 factor 587 T2 1 0 factor 69.1
i T
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FR1 n71/15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

= trus N
Offsat 3,00 A6 w RBW 300 kHT RafLaval 23,70 dim  Offset 3,70 G = RBW 300 khT
SWT 126y w YBW 1 MHZ  Mode Auto FFT o Att 0 HE SWT 126 ps m VBW 1 MHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
20 4 ML) 20 dam [THTEY) 1704 anm
5] w1
b4 2 2 ~ ~
101 d&m SIS d ~ 10 dam = L "
f By \
{ 1 { oy ‘I
ad ] | ad | Q factor
] | [ |
4 Th 1 + o i’
-i0 0
i \ f [
R y, ) <201 diim- W T
\ o Ve L
30 dBm—t— 30 dam prompis
o Ll . prr
~od 40 d
500 dar 50 dar
60 dBm B0 dim
Tod 70d
CF 680.5 MHz 1001 pis Span 400 MHZ GF 680.5 MHz 1001 pis Span 0.0 MHz
Marker | Marker |
Type | Ref | Tre | Y-valug | Function | Function Result | Type | Ret | Tre | ¥-value | Function | Function Result |
(- 1 11.92 dgm @ down e (- 1 12,84 dgm @ down e z |
TL 1 ~13.80 dbm nda 71 L 13,95 dbm ndg
i) i -13,69 dam 0 factor Tz 1 - 0 factor
i T
J

64QAM

256QAM

Middle Channel

Middle Channel

0 diém Offset 370 di = RBW 300 RafLavel 23.70 dim  Offset 3,70 db = RBW 300 kHz
S0 HE SWT 126 ps - VBW Mode Auto FFT o Att 0 HE SWT 126 ps m VBW 1 MHz  Mode Auto FFT
S6L Count 100/1 SGL Count 100,100
(@17 Max @7k Max
20 M) 20 dom [TTEY] .76 dnm]
101 dém - . 10 dam g
! 8 \ 14865000000 MH:z - (s | 1
ad / Q facto |\ 16.0) ad { Q factar |
| \ [ |
-t ¥ . 0 = .
I I ; B
20 dan J‘ - 201 deir II . 2
= el e - 30 dam | -
- u . ot L~
AT
50 dam
-0 dm 60 dem
Tod 70d
CF 680.5 MHz 1001 pts Span 30.0 MHz GF 680.5 MHz 1001 pts Span 30.0 MHz
Marker | Marker i
Type | Ref | Trc | x-value 1 ¥-value | _Function__| Function Result Type | Bef | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 683,887 MH2 12.92 dBm ndB down 14,885 MHz (- 1 679.671 MHz 3 ndB down 15,075 MHz
T1 U 673.067 MHz nds 26.00 d8 1 L 672578 MMz nds 26.00 d8
T2 1 587.923 M-z 0 factor 46.0 T2 1 565,052 Mz 0 factor 5.1
- — =
J GURNURNED dmh
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FR1 n71/20MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

S
0 dBm  Offset 3,90 db w RBW 30 GEm  Offset 3,70 ob s RBW 300 bHT
1dE SWT 189 s m VBW Mode Auto FFT e SWT 162 s = VBW Mode Auto FET
SGL Count 100/
(@17 Max (@375 Man
20 g GALER 20 dim ML)
10 d&m - T 10 dam b 7 — ',
I \ 19900000000 MHz
di I i ! " | 34
[ a 7 \ 4]
-i0 ! 0 =3 1
| f !
201 B -
Y 7 = = ~
= 2 A Ty [ P g
30 dim
40 o 40 d
500 dar 50 dar
60 dBm B0 dism:
0 d 70 di
CF 6805 MHz 1001 pis Span 40.0 MHz GF 680.5 MHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 13.39 dem @ down X z (- 1 B 11.92 dgm @ down 190 Mz |
T1 1 m nda T1 L nda 26.00
i) i 0 factor 24,5 Tz 1 0 factor 3
= — =
J GURNURNED dmh

64QAM

256QAM

Middle Channel

Middle Channel

Offset 370 db = RBW 300 kHz RafLavel 23.70 dim  Offset 3,70 db = RBW 300 kHz
SWT (8.9 s = VBW Mode Auto FET he Att A0 e SWT 169 uc w VBW  1MH:  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
[@17% Max @7k Max
20 [TTEY] 20 dom [TTEY] 5,18 dpm)
& 674470 MMz
At i S — W 16 it 4 ndB 26.00 dt
[T EeEET e 19.940000000 MH:| o] . it \ 19860000000 MH:
adi | 3214 & tiEn / | 3.4
] | |
-t 10 :
>
¥ ' i
/ ¥ ¥
ST " 211 i
= 30 dim +
od s gl oans = / o
50 dBm 50 dam
60 dBm 60 dim
Tod 70d
CF 680.5 MHz 1001 pts Span 40.0 MHz GF 680.5 MHz 1001 pts Span 40.0 MHz
Marker | Marker i
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result | Type | Bef | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 & 1181 dam ndB down 19,54 MHz (- 1 : 8.18 dBm ndB down
1 T 1430 dan nes 1 L d nds
T2 1 -14.50 dém 0 factor T2 1 0 factor
i T
J
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Occupied Bandwidth

Mode FR1 n71: OBW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.48 4.47 4.47 4.50
Mode FR1 n71: OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.29 9.31 9.27 9.31
Mode FR1 n71: OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.18 14.15 14.09 14.21
Mode FR1 n71: OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.98 18.98 18.98 18.94
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FR1 n71/5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

= trur o
0 dRm  Offset 3,90 db w RBW 10 RafLaval 2370 dim  Offset 3,00 A6 = ROW
1B SWT 10 ps m VBW 30 Mode Auto FFT o Att 0B SWT 1S s w VBW 3 Mode Auto FET
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
20 a8 TSN 1 A 20 dam - [THTEY) 17.93 anm
I a0 MH 67944100 MHz
: T . 1 =
101 e <R, e .7 TV X 4476 MHz 10 dare 2 =, . 1o QOC B, HGE MHz
7 f
od 1 0.d { -
| ( |
-t . 10 . 5
0 dan - . 211 diiy - A
! \ i \
{
! \ { \ A
= = N Y T———
50 dar
60 dBm B0 dim
0 d 70 di
CF 6805 MHz 1001 pis Span 10.0 MHz GF 680.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | | Function | Function Result | Type | Ret | Tre | Y-valug | Function | Function Result |
(T 1 w1 1 293 4 1
T1 1 Occ Bw 4475524476 MHz T1 L Occ Bw 4455534465 MHz
T2 i T2 1
= — = e
) GURNURNED dmh | GURNURNED &

64QAM

256QAM

Middle Channel

Middle Channel

. trur
0 diém Offset 370 di = RBW 100 RafLavel 23.70 dim  Offset 3,70 db w RBW 100
b At e SWT 19 s = VBW 30 Mode Auto FET he Att A0 e SWT 12 5 - VBW 3 Mode Auto FFT
S6L Count 100/1 SGL Count 100,100
[@17% Max @7k Max
2008 [TTEY] 12.62 dnm| 20 dom [TTEY]
¥ 67996100 MMz
101 dBm s LA BN e L FAGEEEIIAEE MH2 10 dam .
i N PRI Spp e
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| |
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0 dan f 21 daiy £
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o [ L
Uallit = T
0 d .
50 dBm 50 dam
-0 dm 60 dim
Tod 70d
CF 680.5 MHz 1001 pts Span 10.0 MHz GF 680.5 MHz 1001 pts Span 10.0 MHz
Marker | Marker i
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Bef | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 679981 MHz (- 1 42 MHz 9:50 dam
T1 1 : occ Bw + 4GEE34465 MHz 1 L occ Bw 4 45EE04456 MHZ
Tz 1 : T2 1
- — =
J GURNURNED dmh
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. trur o
Offset 3,70 db w ROW 10 RafLavel 2370 dim  Offset 3,70 o w RBW 100 bHT
SWT  37.9 p= w VBW 30 Mode Auto FFT o Att e SWT 379 4 m VBW 3 Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max @7k Max
20 [TTEY] 10.16 dnm| 20 dom [TTEY] .78 dpm)
0 Mz
10 dém - - — 10 d&m - 9.9 T
{ - S Pkl iR
od + 0dam ] |
{ / |
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f v ] )
/ \
30 dBm-rtrr e 1 =L e 30 dim: .J. -
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FR1 n71/20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

U

&

Ref Level 0,00 dBm Offset 3,50 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 3.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
P Limit (lhrrx
INE_ABS (. e LPURIOUS |INE_ABS
-10 dat*— !
SPIORIC | Spumi [E_ABS_
-20 dBm -20 dBm
-30 dB -30 dBrr
—40 dBm
-530 dBm
o RS— = v
-60 den
-70 dB [
fo— imsansia (e
-8 dBm
90 dhm
Start 30.0 MHz 15005 pts Stop 7.0 GHz | ||[Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range U RBW Frequenc: Pawer Abs it
30,000 MHz 652,000 MHz | 100.000 kHz 40.72414 MHz | -70.36 dBm -57.36 dB 30,000 MHz 652.000 MHz | 100.000 kHz Rt 6. 04448 MHz | -70.48 dBm .48 dB
709,000 MHz | 100.000 kHz | 95044605 MHz -70.77 dBm | ~57.77 db 700,000 MHz | 986.48202 MHz -70.76 dBm | 57,76 dB
1.000 GHz 1.000 MHz 1.32717 GHz | -35.63 dBm 1.000 GHz 1.34216 GHz | -35.97 dBm -22.97 dB
3.000 GHz | 1.000 MHz | 4.80880 GHz | -57.76 dBm 3.000 GHz | 1.000 MHz | 4.98525 GHz -57.71 dBm | 44,71 dB |
S.000 GHz 1.000 MHz 5,94576 GHz -54.93 dBm -41.93 dB 5.000 GHz 1.000 MHz 6.80577 GHz = dém -41,99 dB
‘ i = CINAAED e - i [T

Highest Channel / 1RB

Ui

(=]

Ref Level 0,00 dém  Offset 3.90 dg Mode Auto Sweep
SGL Count 100/100
@1 avgrvr
Limit tjhﬁrk PARS
URIOUS |LINE ABS PARS
=
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
| Rongetow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 652,000 MHz | 100.000 kHz _ﬂ33.5[H75 MHz | -70.78 dBm -57.78 dB
700,000 MHz | 1,000 GHz 100.000 kHz | 063,22527 MHz -70,67 dBm |
1.000 GHz 3.000 GHz 1.000 MHz 1.35766 GHz | -36.55 dBm
3.000 GHz | 5.000 GHz 1.000 MHz | 4.75881 GHz | -57.71 dim
S.000 GHz 7.000 GHz 1.000 MHz 6.03927 GHz -54.79 dBm -41,79 dB
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Frequency Stability

Test Conditions NR n71 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0017
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0026
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0021
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.
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5G NR n71 NSA

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.42 412 5.01 5.45
Middle CH 3.30 3.80 4.90 5.28 PASS
Highest CH 3.01 3.62 4.52 5.07
Sporton International (Shenzhen) Inc. Page Number 1 A322 of A828
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FR1 n71/20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / 1RB

Lowest Channel / 1RB

Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b ALt 30.d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
| s
a1 = a1 =
00 00
§ 3
| \
1E4 — 1E4 -
[ 1
L
1E - 1E +
|
|
1E 1 1E
i
1
CF 673.0 Midz - - - Mean Pwr + 20.00 4B CF 6730 Miz - _ - _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | oose | Mean | Peak | crest | 0% | 10% | b1%e | oo |
Trace 1 | 2004 gBm 2368 dhm 365 da 2.17 6B 3.04 4B 3.42 0B 3.62 08 Trace 1 | 1957 dBm 24 76 dbm 5.1% da 5.3 d8 .35 da BIED 5.1% 0B
L — - — —
) J 0 ] | W
Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b ALt 30.d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
a1 = a1 =
00 X 00
\ \
] '\
! 1
1E ‘l 1E
1E 1E
CF 6805 Midz 3 - - - Mean Pwr + 20.00 4B CI 6805 Miiz - - _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oam | oose | Mean | Peak | crest | 0% | 10 [ b1%e | oo |
Trace 1 | 2000 gBm 2346 dbm 3.46 da 2.032 6B 2,87 db 3.30 6B 342 db Trace 1 | 19.39 gBm 24 41 dem 5.01d8 2.25 d8 423 d8 4.90 d8 504 48
— —
J J [ X J J W e
Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b ALt 30.d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
a1 Y = a1 =
X
00 - 00
1 A\
1E4 "1 154 \
‘ \
1E i 1E ‘l
1E 1 1E
CF BB O Mz - - - Mean Pwr + 20.00 4B CI 6800 Miiz - - _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | ©0.018% Mean | Peak | crest | 0% | 10 [ b1%e | oo |
Trace 1 | 19.64 dBm | £2.B3 dhm 3.19 da 1.68 6B 255 db 3.01 g8 3.16 08 Trace 1 | 19.07 dBm 23 58 dhm 4.71d8 1,26 d8 383 d8 4.52 d8 4.72 08
i i
J J [ X J J W e
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FR1 n71/20MHz / DFT-S OFDM

Pl/2 BPSK QPSK

Lowest Channel / Full RB Lowest Channel / Full RB

Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b ALt 30.d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
g -
a = a =
00 00
%
1E4 1E4 =
| A
i \
iE L 1E &}
\ §
a,
1E t 1E L
CF 673.0 Midz - - - Mean Pwr + 20.00 4B CF 6730 Miz - _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | oose | Megan | Peak | Crest | 0% | 10% [ b1%e | oo |
Trace 1 | 2199 gem 27,05 dem 5,06 da 1.97 6B 3338 412 0B 4,67 08 Trace 1 | 2150 gBm 28 35 dbm 6.95 da 5.4 d8 4.41d8 545 4B 6.20 08
L — L
) J 0 ] ] W
Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b ALt 30.d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
= S
a = a =
00 00
\ %
154 - 154 -
4 A
A \
1E v 1E i
\ ‘.
1E E 1E 5
CF 6805 Midz - - - Mean Pwr + 20.00 4B CI 6805 Miiz - _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | [ oame | w | Mean | Peak | crest | | 10 | b1%e | oo |
Trace 1 | 2193 0Bm 6,80 dhm 4,97 da 1.65 6B 0 3.80 0B B Trace 1 | 2139 gBm 27,68 dhm 5.28 da 3 423 d8 526 dB 6,09 08
— —
J J [ X J J W e

Highest Channel / Full RB Highest Channel / Full RB

Rof Lovel 23,50 dem  Offset 3,60 A6 Rof Lovel 23,50 dem  Offset 3,60 A6
b ALt 30.d8 AQT 2 ms @ RBW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
a = a =
00 00
1E- L1 1E- -
; \
\
1E 1E -
Y
\ R
1E 1E ;|
CF 6880 Miiz - - - Mean Pwr + 20.00 4B CI 6800 Miiz - _ Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | 0% | 10% [ b1% | oo |
Trace 1 | 2204 0Bm | 26,65 dhm 461 d8 1.57 6B 2.90 dB 3.62 0B 514 4B Trace 1 | 2146 gBm 7 BS dhm 5.39 da 2.17 d8 4,09 da 507 dB 5.74 48
hi S .,  — ¥ e ———
J J [ X J J W e
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26dB Bandwidth

Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.87 4.96 4.83 4.88
Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.89 9.79 9.77 9.67
Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.87 14.98 15.07 15.02
Mode FR1 n71: 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.82 19.94 19.94 19.86
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FR1 n71/5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

= \
Offset 3,60 ob w ROW 10 RafLaval 23,50 dim  Offset 3,60 G = RBW 100 bhT
SWT 1945 = VBW 30 Mode Auto FFT o Att e SWT 18 s - VBW 3 Mode Auto FET
S6L Count 100/100 SGL Count 100,100
(@17 Max @7k Max
o [TTEY] 12.01 dnm| =0 dB [TETEY] 17,80 dnm|
1 67904100 MMz ! @81.80800 MH
1 . N ST S 1 _ — A 26.00 dB|
! Bw \‘ f \ 4 955000000 MH:|
2 Q factor \ s / \ 132.0)
/ \ / \
10 di } h 10 d i
10 + r B i b
20 df 1 20 der £
/ 0 Y
-0 % = 30 dbm s =
P il TN LV o A,
401 o -40
=0 50 d
0 60
70 df 70 b
CF 680.5 MHz 1001 pis Span 10.0 MHz GF 680.5 MHz 1001 pis Span 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | | Function | Function Result
- 2 G79.041 MHZ 12,01 dBm ndB_down 4,855 MHz - L ndB_down
TL 1 576.102 -14.25 dém ndg 71 L ndg
i) i 582,958 - 0 factor T2 1 0 factor
- — -
J GURNURNED dmh J GURNURNED &
0 dRm  Offset 3,00 A6 w ROW 50 dBm  Offset 3,60 db w RBW 100
e SWT 1945 - VBW 3 Mode Auto FFT e SWT 18 s - VBW 3 Mode Auto FET
S6L Count 100/1 SGL Count 100,100
@ 1Pk Max Fi Max
20 dbimr M1[1] 20 dB mM1[1) .43 dnm|
1 MMz
1 Fea AULB~ A 10 ndB 26.00 dB
T B ’ ~ Ny " Al 1875000000 MHz|
ods | Q lactor | L40.0| 0 dé { Q lactor | 139,32
1 |
f [
L J |
10 d - - 210 o T
] ! y ¥
204 . L 20 d f 3
-an £ - R -0 4 Y
Sy el iun, X / \
i N by
40 o —
-50 df -50 d
-0 60
70 df 70 b
CF 680.5 MHz 1001 pis Span 10.0 MHz GF 680.5 MHz 1001 pis Span 10.0 MHz
Marker | Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Bef | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 650,04 MHz 12.38 dBm ndB down 4,835 MHz (- 1 676.672 MHz 9.43 dBm ndB down 4875 MHz
T1 U 676.052 MHz -13.8 nds 26.00 d8 1 L Mz nds 26.00 d8
Tz 1 582.658 M-z -1 0 factor 1306 T2 1 0 factor 1392
- — =
J GURNURNED dmh
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FR1n71/10MHz / CP-OFDM

QPSK 16QAM

Middle Channel Middle Channel

= \
Offsat 3,00 db w RBW 10 RafLaval 23,50 dim  Offset 3,60 G = RBW 100 bhT
SWT  37.9 p= w VBW 30 Mode Auto FFT o Att 0B SWT 375 ps w VBW 3005H:  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
20 dBim [ETER 20d8 TETEN]
10 10 ndB
™ [\ P 1 S Y ' o o, = i
0 dfi 0 9.4
[ - !
B d - L o o, I‘
S ! Sl ! i
20 ] 204 ; \
50 4 50 df
-0 -0
70 df 70 b
CF 6805 MHz 1001 pis Span 20.0 MHzZ GF 680.5 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 10,82 d8m @ down .80 MMz (- 1 579121 MH, 8 @ down 070 WHz |
T1 1 nda ‘ T1 L nda 26.00 d8
i) i 0 factor 58.9 Tz 1 0 factor 69.4
-
" ¥
) GURNURNED dmh | GURNURNED &

64QAM 256QAM

Middle Channel Middle Channel

0 dim  Offset 3,50 dB w RBW %0 dém  Offset 3,60 di w RBW 100
30He  SWT 7Oy = VBW 3 Mode Auto FFT 30 dB SWT 70 uz - VBW 3 Mode Auto FFT
SGL Count 10071 SGL Count 100/100
@ 1Pk Max Fi Max
20 dbimr M1[1] 20 dB mM1[1) 5.98 dnmj
! 676,024 Mz
1 ndB 1 sy nde 26.00 dp|
JR7; EYSWET PSRN oy =Y v A B 2.670000000 MH:
i afactar ‘ a4 i Ghen 9.4
1 I
10 di - 210 df
¥ T T
S0 ! % I i
/ \ [ \
4 T -0
Yo
500
60 -&0
70 di 70 d
CF 680.5 MHz 1001 pis Span 20.0 MHz CF 680.5 MHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result | Type | Bef | Tre | X-value 1 ¥-value | _Function__| Function Result |
i M1 b1 683.277 MHz 9.27 dam ndB down 9.77 MHz I ML L 676.024 5. dgm ndB down D67 MHz
1 i 81 H -17.00 d8m nda 26.00 d8 21 L -19 ndg 26.00 d8
T2 1 685 -15.98 dém o factor 69.9 T2 1 -19,75 o factor 69.9
— T
J J GURNURNED dmh J GURNURNED &
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